
  

User:  jdmpx  |  Contact Us

Parts Catalog - Option Detail   

Electronic Parts Catalog - Option Detail

Option Group Graphic Film Card Date

PP99014-
01 10.06 null Z 16-MAR-07

Engines

6C8.3, C GAS PLUS CM556, G8.3, G8.3 CM558, GTA8.3 CM558, ISC CM2150, ISC CM554, ISC CM850, ISC8.3
CM2250, ISC8.3 G CM2180 C101, ISL CM2150, ISL CM554, ISL CM850, ISL G CM2180, ISL8.9 CM2150
L110, ISL8.9 CM2880 L112, ISL9 CM2150 SN, ISL9 CM2250, ISL9 CM2350 L101, ISL9 CM2350 L111, ISLE4
CM850, L GAS PLUS CM556, L8.9, L8.9 L121, L8.9G CMOH2.0 L125B, L9 CM2350 L116B, L9 CM2350 L119B, L9
CM2350 L120C, L9 CM2350 L123B, L9.3 L105, L9.5 L117, L9N CM2380 L124B, QSC8.3 CM2250, QSC8.3 CM2880
C102, QSC8.3 CM554, QSC8.3 CM850(CM2850), QSL9 CM2250, QSL9 CM2250 L115, QSL9 CM2350 L102, QSL9
CM2350 L107, QSL9 CM2350 L118, QSL9 CM2350 L122, QSL9 CM554, QSL9 CM850(CM2850), QSL9 G
CM558, QSL9 M CM2250 L106, QSL9.3 CM2880 L113

 

Cart Ref No Part Number Part Description Required Remarks

View My Cart

  PP99014-01 Turbocharger  MR - TURBOCHARGER...(More)

     Engine Family: C Series

     Engine Cylinders: 6

     Turbo Location: RMSO

     Turbo Outlet Flange Location:

     X (mm): -250.2

     Y (mm): 496.6

     Z (mm): -1022.4

     Exhaust Outlet Flange Type:

     4 Bolt

     Turbo Type: Wastegate

     Turbo Wheel Material:

     Aluminum

     Turbo Model: HX55WM

     CPR Outlet Flange Type: Half

     Marmon

     CPR Outlet On Engine Location

https://qsservices.cummins.com/qshd/feedback.php?productid=1


     (deg): 90 Down from

     Horizontal

     Turbo Mounting Flange: Water

     Cooled

     Base Turbo ID17 P/N: 4043577

     Wastegate Pressure Setting

     (BAR): 2.50

     SPIG Orientation (deg): 270

     Wastegate Bracket

     Orientation: Low

      

 3095798 Double End Plain Stud 4  

 3818824 Hexagon Flange Nut 4 M10 X 1.50.

 3921926 Turbocharger Gasket 1  

  4043580 Turbocharger 1  

        4043577 Turbocharger 1 Sold In Higher Level Assy/Kit

           3504967 Plain Washer 2 Holset Part Sold Only In Kits

            3518004 Lock Washer 3 M6

           3519163 Drive Screw 2  

           3521441 Split Ring Seal 2  

            3522597 Roll Pin 2  

            3527619 Dataplate 1  

           3527651 Cover Plate 1  

           3528094 Oil Baffle 1  

           3528121 Elbow Hose Coupling 1 Holset Part Sold Only In Kits

           3528204 Regular Hexagon Nut 2 1/4 - 28 UNF

           3528221 Retaining Ring 1 Holset Part Sold Only in Kits

            3528414 Regular Hexagon Jam Nut 1  

           3529372 Regular Hexagon Nut 2 1/4 - 28 UNF



           3529852 V Band Clamp 1  

           3532195 Mounting Spacer 3  

           3532940 Hexagon Head Set Screw 2  

           3533038 Turbocharger Heat Shield 1  

           3533707 Retaining Ring 1  

           3534109 Thrust Collar 1  

           3534833 Turbocharger Bearing 2  

           3535215 Hose Clamp 2 Holset Part Sold Only In Kits

           3535399 V Band Clamp 1 Serviced as 4089883

           3535983 Shaft Wheel Rotor 1  

               3530024 Turbocharger Shaft 1  

               4044874 Turbocharger Shaft 1  

           3591655 Turbocharger Thrust Bearing 1  

            3592071 Turbocharger Noise Baffle 1  

            3592939 Turbocharger Compressor Impeller 1  

            3595085 Turbocharger Actuator 1  

               3528092 Diaphragm 1  

               3530211 Dust Shield 1  

               3595791 Actuator Cover 1  

               3595792 Actuator Housing 1  

               3595796 Clamping Plate 1  

               3595797 Compression Spring 1  

               3595799 Turbocharger Actuator Piston 1  

               3595800 Actuator Shaft Guide 1  

           3595739 Banjo Connector Screw 1  

           3595740 Sealing Washer 2  

            3595741 Threaded Plug 2  

            3595742 O-Ring Seal 2  

           3595763 V Band Clamp 1  

           3596336 Banjo Connector Union 1  



            3597518 Adjusting Link End 1  

               3592534 Bushing 1  

               3597510 Adjusting Link End 1  

            3599836 Actuator Bracket 1  

           3709510 Retaining Ring 4  

           3723863 Retaining Ring 1  

           3758848 Split Ring Seal 1  

           3759526 Hexagon Head Set Screw 3 M6 x 1.00 x 12

           3760250 Lock Nut 1 M8 x 1.25

           3762915 O-Ring Seal 1  

           3943995 Studded Flange Cap Screw 1 M8 X 1.25 X 30.

           4036099 Plain Hose 1  

            4041632 Turbine Housing 1  

               3527089 Shim 1  

               3592532 Control Linkage Lever 1  

               3595084 Wastegate Valve 1  

               3596196 Bushing 1  

               4041515 Turbine Housing 1  

            4043578 Compressor Housing 1  

            4043581 Turbocharger Bearing Housing 1  

            4043582 Oil Slinger 1  

            4043583 Oil Seal Plate 1  

            4047185 Compressor Housing 1  

 
© 2019 Cummins Inc., Box 3005, Columbus, IN 47202-3005 U.S.A. 

Terms of Use and Disclaimers  |  Recommended System Requirements 
Need Assistance? Please click on the Contact Us button in the top right corner of any page.

https://quickserve.cummins.com/qs3/qsol/terms.html
https://quickserve.cummins.com/qs3/qsol/system_requirements.html

